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- 201 kirl city Testi. DIPI NU 25, 1992 
1905 2mmrbdt mA5aum5 cmntu- nr. 
8% Ipul5, 10. 63114-1700 - -t S.7022945.81.5~ 
Attat Pull 8mitb 

-cm cs2n-SILZ- 

. 85ImIaxDmlrlTI-r sn-m-024 (44) 
TC2 STL PD.- 92002356 

-0AL AllAL38Im (sm A- curve) 

mmsfng 910. 1005 
(20 95.6 
(40 93.6 
#CO 86.2 
#loo 79.5 
#200 71.0 
0.0303 P 44.5 
0.0200 34.9 
0.0122 22.0 
0.0059 12.5 
0.0064 9.3 
0.0032 4.5 
0.0013 2.9 

w-t 20 
Pluticity w 1 

ID- -r 15.4* 

hmtlmd W-t=r 8and 29.01, Silt 63.3& Clay 7.7t 

- -- .- -. __ 2 



. 

. 

--------------------- ----------------r----------------------------------- .-_ 
Date: 04/20/92 
Project No.: 4122 02-0072' 
Project: CHBH -Hill 
-------- ,,,,,__-3========================t============================================== 

Sample Data 
_______------------------------------------~-----------------------------~---- 
Location of Sample: SD-SB-C24 
Sample Description: SANDY SILT 
USCS Class: ML Liquid limit: 20 
AASHTO Class: A-4 Plasticity index: 1 _-__----_--------------------------------------------------------------------- 

Notes 
____-------------------------------------------------------------------------- 
Remarks: Depth: 4-6 ft. 

Fig. No.: 
-___---__--------------------------------------------------------------------- 

Mechanical Analysis Data 
,,,,-,,,-----,----,--------------,----,--------------------------------------- 
Sieve Size, mm Percent finer 
# 10 2.000 100.0 
# 20 0.840 98.6 
t 40 0.420 93.6 
# 60 0.250 86.2 .d 
# 100 0.149 79.8 
# 200 0.074 71.0 

Bpdrometer Analpsia Data 
------------------------------------------------------------------------------. 

Size, mm Percent finer 
0.0303 44.5 
0.0200 34.9 
0.0122 22.0 
0.0089 12.5 
0.0064 9.3 
0.0032 4.5 
0.0013 2.9 

------------------------------------------------------------------------------. 
Fractional Components 

-----------f------------------------------------------------------------------. 
X + 3 in. = 0.0 X GRAVEL = 0.0 x SAND = 29.0 
X SILT = 63.3 X CLAY = 7.7 

D85= 0.23 D60= 0.050 D50= 0.037 
D30= 0.0161 D15= 0.00982 DlO= 0.00719 
cc = 0.7295 cu = 6.8865 . . . 



__ .-.- 

GRIMN SIZE DISTRIBUTION TEST REPORT 

test 1 x+75.. %sRrwEL % SAND I % SILT I % CLRY 
) 12 0.0 0.0 29.0 63.3 } 7.7 1 

1 LL PI %5 %e 1 %e Re D15 tie C, CU 
> 28 1 8.23 8.84 8.816 8.ea98 8.8872 8.73 6.9 

I 
MAlERfAL lEscRIPTIoN ARSHTO 

> ShNDY SILT HL A-4 

Project Ho.: 4122 a-8872 
Project: CH2H -Hill 
3 Location: SR-S9-C24 

I I 
Rmmarks: 
Depth: 4-6 ft. 

Pat c: 0W2WP2 
SRAIN SIZE DISTRIBUTION TEST REPORT 

TWIN CITY TESTING CORPORATION 
Figure No. 



-~ ~~~~ ___ 
ti +tkU.--7-..r ALTI L?JIS 

4122 

;3 tic. 02 - 0072. ;;“,‘I,7 Y&.Ob TAyLz 53 -z”Lry~c~~; . ,-~A---. HP DATE If a ?+I, IL -- - ,-- 
DfoJ*ecf : P# 2M - #I’// Loco&L:5#?-5g- c 24 +p+h: 4 -6 ii/ 

h't.Pan h Dry Soil se!?3 60,qJf k I i 

Moisture Loss I I 8.27 It48 
. 

-. - . :-:ydroncter No. S”*e------ ,...,...-,CZ SO. 
ht. Tot21 kaple (zir CT) 
h’- Tot21 Sr=lle (oven iy) 
h<:-?ztsiag ri0 (2ir dry) ,.- 
k'- -. Prssing GlO (oven &s) 
h’- C. Soil icz Yydiesr ~~x..Lz)') 

_ . _ 
I l $CY L I ,,,Lzrl-Tc, CPr?- rr I w lu*, _-.-_. 

l I 
-- -- 

. -‘l ” ‘--- . . S\CCS 1 &-**) 1 - h ID 1 7.r~~ %ml. 

ccs rrl I%” h A i 

479.94- Rmarks: 

. 

"L-l 
hb C,<l fcr Ej$ its: 
~=;,,l,,t4/,#2 

(OGI i-y) cz.2.z 
. *e- II;30 [cYL- A - JAR'=- A PM,* - f- 
i;i=e SZlzeiY/tO/T2 

.- '-=-a or sawrruLII~‘,c+IIp~~ 
nB*-&s6 (ls+5,P199S Jl 2 Id.37 

i zx: 1 Ir.:ezal iieq :-:x-d ieza 
?.::r;:es fl) CC. ?.:tak~t CC. 1 I I cc-- 1 L &h:rz 5, Hrd.?.de. Kinar: 

1 "'5 l?z,:en;;i;; 

l4/zol/o:ozl ? 124 1 32 14.2 lJ7,8 I II-0 Io.ol29Yl 0.0303 I4U.S lUU,j 
IlO:O5l j 12d26 1 1 21.8 1 '2-Q 1 I I0.0200 l3y.q 13r.q 

I/Dilrl lj bu I f8 I 113.8 113.3 I lo.orz2 lzz.0 122.0 

I l/o:30 I zo Izy I'% I 17.8. IN.3 I ( l~.Oos? lw IUA 
I N: 00 I 60 lm I/o I IS.8 \ 

1 ftt,7 1 '- IO.OO~V I9*3 Is.3 
I l/4:@ I 259 IZF 17 I 12.8 (6 I I I 0.0032 I Ys- kc 
i4/~IbJ4 !cco lzv 16 I& I 1.2 \a3 (0,0,2qf ~o.ooG 124 12.y 

- Classification 



231 IT34 MOISTURE-DENSITY-AlTERBERG LIMIT TESTS 

Da= +!dtlz l’mjjlEn& 3, vn Tah. ff/e 

x...I-:‘t 



FOR HYDHCHKTRH usIyq~-- 40 Qrau/1000 Liter8 

wt. soil for ~ydr. teat (&&in dry) : 62.22 
Specific Gravity for Bydr. test 2.67 

*: 0.9956 

Retained on #lO sieve (X Total) : 100.00 
Pass. # 200 70.97 

Tire : Temp : Bpd ; Temp :Corr. : L : K ;D : x Finer 
: C : Rdg : coor.: Rdg. : : : : -tlO iTotal -----;------;------;-----;------;------;--------;--------;------~------ 

2 : 24.0 32.0 -4.20 27.80 11.0 0.01294 0.0303 44.48 44.48 
5 : 24.0 26.0 -4.20 21.80 12.0 0.01294 0.0200 34.88 34.88 

i6 i 24.0 18.0 -4.20 13.80 13.3 0.01294 0.0122 22.08 22.08 
30 : 24.0 12.0 -4.20 7.80 14.3 0.01294 0.0089 12.48 12.48 
60 : 24.0 10.0 -4.20 5.80 14.7 0.01294 0.0064 9.28 9.28 

240 : 24.0 7.0 -4.20 2.80 16.1 0.01294 0.0032 4.48 4.48 
1440 : 24.0 6.0 -4.20 1.80 15.3 0.01294 0.0013 2.88 2.88 -------------------------*----------------------------------*----------- 



.-. - - _ _.. ._ 

Total Sample (oven dry): 468.09 Page 1 
Passing 110 (oven dm): 468.09 

Soil for Hyd. Test (oven M): 62.22 

: 'Sieve Size :Wt. Grams: - #lo : X Total : X Finer : 
;-------------, I---------;---------;---------;---------; 

(1 I 0.00 ; xXxX=: 0.00 : 100.00 : : 
: 3,:" : 0.00 : xmmrx: 0.00 : 100.00 : 
: 3/8" i 0.00 : nnmnr: 0.00 : 100.00 : 
: 14 : 0.00 I xxnonrx: 0.00 : 100.00 : 
: t10 : 0.00 : mmnn: 0.00 : 100.00 : 
: After Wash i 18.30 : xmxxxx:xxxxxlmImnuDmx: 
: #20 : 0.88 : 1.41 : 1.41 I 98.59 : 
I 140 : 3.12 : 5.01 : 5.01 : 93.58 : 
I 160 : 4.57 I 7.34 I 7.34 : 86.24 I 
: #loo : 4.04 : 6.49 : 6.49 I 79.75 : 
t 1200 : 5.46 : 8.78 : 8.78 : 70.97 : 
: Pass. #ZOO : 0.23 : 70.96 : 70.96 IlwomotI ------------------------------------------------------ 
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I(ppoBpD m: mla city T9mting Mm: lQpcg 11, 1992 
1906 Immrbolf snslna8a wBt.r DI. 

St. Lain, llo. 63114-5700 m  90: 4x22 02-0011 

wtnr Pd with 

cwxw m: 

PRMCT: a2lt-nILLP3mJscT 

mal-En& 9J.m ID: IA-69-C26 (O-6) 

m-ST. IUJIS Ia9 90: 92OOl267 

IIIZIDb 260006 

-EILL A9AL1s11: (Sam Ire- cunm) 

PWing 3/4- lOOI 
3/s- 97 

44 93 

410 s6 

440 73 

moo 43 

6200 29 

0.01 I ll 

0.005 0.0 
Le..' 0.0013 5.2 

Liquid Limit 

Plutk limit 

Pla8SUCity Indat 

mIs9ow com!wT: 
- 

WMARXS:  
---- 

17 

15 
2 

l3.7* 

Thi8 Urpl- - r~~miV.d am ?Wmuy 26, 1992. 

, 
: . 



. 

RRPORTED To:. 

PROJRCTt CH2M - HILL PRCNEa 

“:.;, 

Twin City Testing 
1908 lnncrbelt Business Ceaer Dv 
St. Louis, MO 63114-5700 
Atm: PaulSmitb 

turn crtw testlnq 
662 CROMWELL AVENUE 

ST PAUL. MN 55114 
PHONE 612/6453601 

k./ 
DATE March 11.1992 

PROJECT No: 4122 02XIOS5 

COPIES To: 

SAMPLE FA-SB-C26 (O-6) 

MEcHANlcAL (Set Attacbal Curve) 

Pasing 314’ 100% 
318” 97 
14 93 
t10 88 
Ho 73 
t100 43 

> xzoo 29 
0.01 mm 11 
0.005 8.0 
0.0013 5.2 

Liquid Lit 
Plastic Limit 
Plasticity Index 

17 
15 
2 

MoIslzrzlE 13.7% 

- This sample was received on February 28, 1992. 

As A MUTUAL "‘7Ecn0N To CLIENTS. THE P"eLlt AND WWEWES Au. TwlN cm TEsnNG CORPoRAnON REmmS ARE SUBMlnEO As THE CWFI0ENTIA.L PROPERT" OF c 
AND A"THOR.Z- ON WA P"BL~CIT!ON OF STATEMENTS CONCLUSIONS OR EXTR*CTIONS FRW 011 REG*ROING O"R REPORTS IS RESEWED PENOING 0"~ PR,OR ,.,R,,TE,, ,PP~~' 



. . . 

REF’ORTED To: Tti City Testing 
1908 ltmrbeh Business Center Dv 

-- St. Louis, MO 63IW5700 
Arm: Paul Smith 

PRO- CH2M - HlLL PROJECT 

'b;. ;.. : ~ 

DATE: March 11. lb92 

PROJECT No: 4122 02aS 

COPIES TO: 

SAMPLE IDE-Ci%lXU : FA-SB-C26 (O-6) 

JHECHMG- (See Attached Curve) 

FQssiig 314” 100% 
318” 97 
x4 93 
x10 88 
#40 73 
t100 43 
Roe 29 

L 0.01 mm 11 
0.005 8.0 
0.0013 5.2 

\ 
‘-ir’ AlTERBERG LIMIT$ 

Liquid Lit 17 
Plastic Liit 15 
Plasticity Index 2 

REMARKS: Thii sample was received on Fehmy 28,1992. 

13.7% 

. 

3 
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SL.31 IIS-8) MOISTURE-DENSITY-AlTERBERG LIMIT TESTS I 

MOISTURE CONTENT (%I 

DRY DENSITY (PCF) 

PLASTIC LIMIT (%) 

Pan No. Y 27 I PO 
Wt. Pan I. 49 I.42 I 
Wt. Pan P Wet Soil .* h9.39 

. 
Wt. Pan & Dw Soil .i Q  9.23 
Moisture Loss q ,z /, 16 . 

&J - 
Wt. Dry Soil 7.8/ I 

% Moisture 19.4 
L.L, 2.3 



SPECIFIC GRAVITY TESTS 

Job N0.41~~ O~-CoSfProjecr Eng- Table N-Technician Date -Time - 

Sample No- Boring N-- BP@ - to<Ft. Sample No. 4orLng No---- BP@ - 
m- tn'Pt. TW- 

;&/; 

Sample No-Borrxg No-- BPE' - co- Ft. Sample No. doring N6- -BP@ -t-F 
n@ -to- Ft. n@ -t-F 

Sample No .-Boring No.- -BPF @  - t" Ft. Sample No. -Boring N--P@ --t-F 
mn - to- Ft. m -t-F: 

Gc.52 20-c: d. 
GI. +(A -q] 

SL-3 (7041 



===p=================P===I=================================================---- ---a==== 

ffRAIN SIZE DISTRIBUTION TEST DATA Test No.: 17 _---a- ____-__------------------------------------------------------------------ 
Date: 3/06/92 
Project No.: 4122 02-0055 

. : Project: CH 2 H-Bill ____________________--------------------------------------------------- dL'A----- ____________________----------------------------------------------------------- 
. 

‘i_<:J l 

___________________-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -  

-a  Sample Data 
------------------------------ ------------------------------------------------- 
Location of Sample: FA-SB-C26(0-6) 
Sample Description: SILTY SAND W/GRAVEL, FINE GRAINED 
USCS Class: SH Liquid lim it: 
AASHTO Class: Plasticity index: 
-_----_---_-------------------------------------------------------------------- 

Notes 
_-___-----__------------------------------------------------------------------- 
Remarks: SAMPLE NO.: 0131501C DEPTB (ft.): 0 - 6 

TYPE OF SAMPLE: BULK 
Fig. No.: ____________________----------------------------------------------------------- 

Mechanical Analysis Data 
________________--_------------------------------------------------------------ 
Sieve Size, mm Percent finer 
0.75 inches 19.05 100.0 
0.375'inches 9.53 97.0 
#4 4.760 93.3 
# 10. 2.000 88.5 
# 20 0.840 83.1 
I 40 0.420 73.1 
# 60 0.250 57.8 
# 100 0.149 42.7 I'. 

L&i 
# 200 0.074 28.9 
_----------------------- _--------_--------_------------------------------------ 

Hydrometer Analysis Data 
____________________----------------------------------------------------------- 

Size, mm Percent finer 
0.0328 19.0 
0.0210 15.9 
0.0122 12.9 
0.0088 9.8 
0.0062 8.3 
0.0031 6.7 
0.0013 5.2 

------------------------------------------------------------------------------- 
Fractional Components 

---------------------- -------------------------------------------------------- 
X + 3 in. = 0.0 X GRAVEL = 6.7 X SAND 
X SILT = 21.1 X CLAY = 7.8 

D85= 1.07 D60= 0.268 D50= 0.194 
D30= 0.0790 D15= 0.01728 DlO= 0.00896 
cc = 2.6002 Cu = 29.8538 

= 64.4 

. . 

7 
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GRAIN SIZE PIWRIPUTION TECT REPOkT 

lest X+75- % GRAVEL % SFIND % SILT I % CLAY 
b l? 0.0 6,? 64.4 21.1 ?.8 

I 

LL PI a5 068 OS9 Be Dls apie c, cu 
b 1.07 0.27 0.19 0.079 0.0173 8.0090 2.60 29.9 

MTERIFIL DESCRIPTION uses AASHTO 
F SILTY S&ND WSRMEL, FINE GRAINED srl 

+o ject No. : 4122 a-mss Remarks: 
+oj*ct: CH 2 N-Hill SRMPLE NO.: 0131501C 
) Locat ion: FA-SB-C26<0-6) DEPTH (9t): 0 - 6 

TYPE OF SAMPLE: BULK 
>at r : 3/06@2 

GRAIN SIZE DISTRIBUTION TEST REPORT 
TWIN CITY TESTING CORPORATION FigureNo. 



Jr53 ~t.4122 oz-so55 y-q--- 2::; -I-.-:-, -- .- TgYE f;, -“~~:;I;;; ‘~ ?iTs3/y/q2 . -.--.- -- Y!!5 

h-7~-49 LOC+5rL . F.4 23 - CPC sumg&~M0. 0 13 /50/C 3e@  0 - 6 ’ .- ‘L/j 
Test brie -- 

! Samole No. 1 1 I] ..::z y+:::; ~&y$=~$$ ;;;:c : 

i ?an No. Ia 143) I CET. cd I'%* I\ /' 
I... - I I .-- 

/Y-r" - 1" 1 / ,I *,a. 1 \ / i ;k't. Pm 17.96 I (*YY B 
I I I Y 
!X’:.Pan h Mei Soil.1230.~ 75.2221 

Ih't.Pan b Dry Soil 
I I I 
,l1”Iz.L”15 iv33 

h't. Drv Soil I/ I 95.33 728’83 

Percent Koisture 11317 0.57 'cc - -00 96 
Pn4rc; azco JO,65 

IS131 
---- ._ Ik* 1 

(2849 
IX -.. 

.'. . .' 
Hydrometer No. -. - - iherzioner er No . 
ht; Toal Saqie (zir cry) 
ht. To-- --l Stqle (oven dry) 

1230.22 

hk:?Zsslag #10 (zir dry) :o . 
h'- . . ?assing :lO (oven dry) 
h4. Soii ior Eyd 'ies: 
ht. S,il fc: 

1"2-;* dry] 

27 

L'yd Test (oven dry) " 
-57.60 

Tize Soziied 3/4 /I:50 s7. 
I* E-.b 0; brn”crNur 

JRR" A PAN*- -2-/ 

iL=s C:ir=-ed 3/q fI)l,i) Kwn%C ~' - 
4++555 2.69 am 0*94/f - 

/I; 00 
I I 

Is:- --val jitr.3 
I 

Hyd 
I 
iem corr , L 

Dart 75:: >:Ln~tes C;) Of. Zerdinr Cori. F?vd.Xdn.lChart a~ICb& 31 1 "=C 

P/~hZI ? 126 

I- 

i /6 I-3.6 1 12.4 1 13.7 10.0/2531 0.03ZB 1 
I//;051 5 It6 I ‘4 l-3-L I IO.4 I 14.0 I 

119.0 
I~.O2~0 1 IS. 

I//!/51 126 1 C3.61 

7 
!j /z 8.4 114.3 I . I 1 ///:301 o.o/zz I 30 126 1 /O l-3.6 1 llZ.9 6.4 119.7 

I /2:&+ 

1 lo.0088 1 

60 l-3,6 I 5,Y I w8 I 
I 9*8 

! l/$:/O’1 I 
t 0.0062 1 

2513 I-3.61 4*y I E .0 I 4 _ , la.0031 1 

i 

Iq6 )//:oo 1’ 1440 126 1 7 I-3.61 3.Y I/512 lL?J.olzrglo.oo,~ 1 
. _. 

Classificarion 
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Traffic Report & Chain of Custody Record pt9 ‘06’ 2/ 
Project Number Project Name Date Shipped Carrier 

NJ0 22948.E &.s & STEPAN COMPANY ta fi 2-a4-q2 
Alrbill Number 

BoxNo I 
Client Name 

STEPAN COMPANY 

Project Manager 
Mary Manto 

Requested Comp. Date 

-LAal 
Sampler (Name:) 

It- *GaII* 

copy to: 
9s Gw~LtS35 
Shlp To: 

-l-ii- 5-b cooi 5 

heseNollon 
1. HCI 
2. HN03 
3. NaOli 

medry) 
N. Not 

PfeSeNed 

Analvsls Reauested . I I 

BoxNo. 2 

‘Sample Description 

I Surface Waler 
2. Ground Wale 
3. Rksole 
“5: Sc$edimenl 

6. Wade 
7. Other (Specify) 

Remarks 

Chain of Custody Record 
Rellnqulshed by: (Signature) Date/lime Received by: (Signature) Relinquished by: (Signature) Dalelllme 

/a f=d)( 
. I 

Winqulshed by: (Signa)ure) Date/Time 

I I 

Received by: (Signabre) 

,,::;;OY(B;IIM “my-------. -( ),,C is cuslody seal intact ?p-- - 

Received by: (SignollJrc) 



SAhiPLE TRACKING FORM 

Sample # ~!+-%3CiUi 0-6 ‘1 Project # NJO22949.&4& station #W f &I- 
Sample Matrix Sor 1 jin& 7-10 borr Sample Type ce,~ti Field VOC Reac 

Date Sampled 2 -3 q -qz 
04os* or33 

TimeSampled : Field Rad Reading & =O- 2 I 

Logbook L Page# 6q -66 dd = 27+ 

Name of Sampler c - Gwm 

Sample Description 

Al?ET+tESERESUL+SAB0VEMGYLIMlTW 
* 

YES,-. 
:-::-*; :,f- 

:.-Q .‘--- d 

Number 
SDGI LebOC Ccm.a;ner uB Date 

ccl~‘tners Sample SWpsd 
I - 

Airbill & 
Ry,w~~ 

around 
! 

FSL RAD SCREEN 

I TCL VOC 
I I 

I I 
TCL BNA 

TCL PESTlPCB 

TAL METALS/CN 

I d-LIMONENE, CAFRN 
a - PINENE 

I RADIONUCLIDES I E 
3 
:’ . . . . 

TkwLD BE flLI 
OUT THE REMAINDER OF THE FORI 

LED OUT BY THE SAMPLE MANAGER. THE FtELD SAMPLING CREW SHOULD FILL 
1 PRIOR TO SAMPLE DEUVERY TO THE SAMPLE MANAGER. 



GEOTECH 

-. 

f” 

I -.-- ..-._-_ - ..- . __ ._. .-_ .-. ---. ..- -_ _ .-.- -.... ._- __ -- - 



kd . :+ 
REPORTED To: Twin Cii Testing Corporation DATE: March 11, 1992 

1908 humbelt Business Center Dv 
St. Louis, MO 63114-5700 PROJECT No: 4122 02-0055 
Am PaulSmith 

COPIES TO: 
PROJRCT: CH2M - HILL PROJECT 

&iM’PLE IDENTIFICATION: DS-SB-C3 1 (8-10) 

CHANTCAL ANALYSQz (See Attached Curve) . 

Passing 314” 
318' 
#4 
#lO 
#40 
#loo 
in00 
0.01 mm 
0.005 

-..: 0.0013 

AlTERBERG LI[MITs: 

100% 
94 
87 

2 
50 
38 . 
15 
11 
6.8 

Liquid Lit 
Plastic Liit 
Plasticity Index 

17 
I5 
2 

MOISTURE CONTENT: 11.5% 

REMARKS: This sample was received on March 3, 1992. 



t 
F -. @ “‘,,;I. 

REPORTED TO: Twin Cii Testing Cqomtion 
1908 Innerbelt Business Center Dv 
St. Louis, MO 63114-5700 
Am PaulSmith 

PROJECTz CH2M - HILL PROJECI: 

turn crtw testrnq 
corcxmmon 

662 cR0tmm~ AVENUE 
ST. PAUL MN 55114 

PHONE 6~1645-3601 

. . 
t i.. 

Li’ 

DATE: March l&l992 

PRO= No: 4122 02-0055 

COPIES To: 

LE IDENTIFICATION : DS-SB-C31 Q-10) 

J4lEHAMCAL ANALYSIS: (See Attached Curve) 

Passing 314” 100% 
318” 94 
#4 87 
#lO 81 
#40 68 
I#100 50 
Km0 38 
0.01 mm 15 .‘- 0.005 11 ) 

0.0013 6.8 

ATI’EWERG LIM-fT’S : 

Liquid Limit 17 
Plastic Liiit 15 
Plasticity Index 2 

MOISl-LJRE CONTENT: 11.5% 

REMARKS: This sample was received on March 3, 1992. 

AS A LI”T”R PROTECTION 32 CLIENTS. THE PVBUC AND OURSELVES. AL‘ WIN CITY TESnNG CORPORATION REPORTS ARE SUSMl,TED ,S THE CG+~F,GE,,T,AL ,DR(,PE~ w C,JS,,TS, 
AND WTHORIZAT,ON FOR PVSUCATION OF STATEMENTS. CONCLUSIONS OR EXTRACWNS FROM OR REGARDING OUR REPORTS IS RESEWED PENGlNG 0”~ ,?R,OR WR,~E,, *PPR~~L 3 
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. - 
MOISTURE-DENSITY-AlTERBERG LIMIT TESTS / 

DRY DENSITY (PCF) 

LIQUID LIMIT (%) r--.Ds-SG - c31 8-/o ’ 

7b MOIST 

PLASTIC LIMIT (%) 



SPECIFIC CBAVITY TESTS 

,> No.41q2 0z-005rProject Eng Table N-Technician Date: 

LNle No c --Boring Nh- BP@ -to- Ft. Sample No. doring *- BP@- t- Ft 
Tm- tnFt. m-tkFt 

Sample No- Boring No-- BPF@ -to- Ft. Sample No. doring e -BP@ -t- Ft. 
-to -Ft. -t@ -t- Ft. 

Sample No .-Boring No.- -BPF @  - tn Ft. Sample No. -Boring No-- --8P@ -t.e--Ft. 
Twn- to- Ft. m -ttctFt. 

SL-3 (IO-k, 



==============,====------------------------------------------------------------- ------------------------------------------------------------- . . GRAIN SIZE DISTRIBUTION TEST DATA Test No.: 19 
__----------- ------e _______________--------------------------------------------  

Date: 03109192 
Project No.: 4122 02-0055 
P 'ect: CH 2 M-Hill - -----------------------------------------------------~, ==,=====================-----------------~~----------------------------------, "!&j, k:d 
___---_------------------------------------------------------------------------ 

Sample Data 
------------------------------------------------------------------------------- 
Location of Sample: DS-SB-C31 
Sample Description: 
DSCS Class: SM Liquid limit: 17 
.AASHTO Class: Plasticity index: 2 

Notes __________--------------------------------------------------------------------- 
Remarks: DETH (08 - 10) 

Fig. No.: 
__________--------------------------------------------------------------------- 

Mechanical Analysis Data 
_____-------------------------------------------------------------------------- 
Sieve Size, nun Percent finer 
0.75 inches 19.05 100.0 
3.375 inches 9.53 94.2 
c4 4.760 86.7 
t' 10 2.000 80.7 
$ 20 0.840 74.6 
g 1 0.420 68.4 _.Y 
t 
+ Go 

0.250 59.8 
0.149 50.3 _/' -L' 

'd 200 0.074 38.2 
------------------------------------------------------------------------------- 

Hydrometer Analysis Data ------------------------------------------------------------------------------- 

Size, mm Percent finer 
0.0422 31.9 
0.0312 26.6 
0.0203 22.8 
0.0122 16.6 
0.0088 14.7 
0.0056 12.0 
0.0031 9.2 
0.0013 6.8 

--------------------___^________________--------------------------------------- 
Fractional Components 

_____-__---_____-_______________________--------------------------------------- 
X + 3 in. = 0.0 X GRAVEL = 13.3 % SAND = 48.5 

-% SILT = 26.8 X CLAY = 11.4 

D85= 3.89 D60= 0.251 D50= 0.146 
330= 0.0376 D15= 0.00933 DlO= 0.00376 
:c = 1.4962 Cu = 66.8344 
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- GRAIN SIZE DISTRIBUTION TEST REPORT 

..A. @ 
GRAIN SIZE - mm 

test x+751, % GRMEL % SANII I % SILT I % CLAY 
1 19 0.0 13.3 48.5 26.8 1 11.4 

LL PI wi J%0 D50 D30 wi Dl0 c, c, 
17 2 3.89 0.25 0.15 0.038 0.0093 0.0038 1.50 66.8 

J I I I 
MATERIAL DESCRIPTION USGS AASHTO 

SM 

lro ject No. : 4122 02-0055 
'reject: CH 2 N-Hill 

Locat ion: DS-SB-CJl 

1 1 Remarks: 

DETH (08 - 10) 

late: 03/09/92 II 
GRAIN SIZE DISTRIBUTION TEST REPORT 

TWIN CITY TESTING .CORPORATIQN Figure No. 



TOTAL SAMPLE 
on 2" -_--- 
2- 1 l/2 .---- 

11/2- 1 
l- 3/4 

--- 3 
314 - 3fa Y&E @.p -yg 
318 - #4 ~.-&-&J 
+&J&JR ,---- 
&& -y---L-- 

Orig Wt .i_-^-- 

On #lO 

10-20 
20-40 
40-60 
60-100 
100-200 
200-270 
270 Down 

Check 

Orig Wt 

After Wash 

LOSS 

~DROMETER SAMPLE 
-810 Overall 

-~--- .:: :; @ia 1.1 = 17, l-h80 
w I-- 

p&L = 15- G 
-j 1 i$? 3 CT- 

p.13 9 

21 L \ 
: : 

33/- .. _ * .. L 
_.a. _.a. 

n 



- - ,.. _ . .- ..-- .--...- I.... =-YLVr ___. I ,,__ :.-:.. ,_ . . . , ..a. .., 

.I - 
d 

g 
?li . 

twtn at9 testlnq 

C-M- 

PROJECT : ff/Tfl-- ,&h 
9&m ?!I% SOIC -z 

FURNISHED BY: 

COPIES TO: 

LABORATORY ND: 

f&w ef ~JE~~lfl~n mJ. 
&T- SIT- e3/ b-4 
e-6) / 

0. Of h$r? 
/ 

Ia 
.I , 



92 1 Proiect Name 

Client Name 

Traffiy ‘zport & Chai 
Project I-,-. I\ber 

NJO 22948.&T& ~TEPAN COMPANY 

BOX NO. 1 

Preservotlon 

BoxNo. 2 

Sample Descrtptlon 

1. Sufface Water 
2. Ground Wate 
3. Rlnsale 
is ~:/Sedtment 

6: Waste 
7. Other CSpeclty) 

STEPAN COMPANY 
Project Manager 

Mary Manto 
copy to: 

I. HCI 
2. HN03 
3. NaOH 

iv IHc2eSon “R 
6: Other 

(SPeclfy) 
N. Not 

preserved 
f I I I , 

Anolvsls Requested q I I I T-r CL?;. Sample Preser- 

hk& c$iY~,, 
votive 
from 
Box 1 !I I i!! I x 8 Remarks 

Rellnqulshed by: (Slgnoture) Dote/lime Received by: (Slgnoture) 

I - bA>( 
Rellnqulshed by: (Slgnoture) Dote/Time Received by: (Slgnoture) Rellnqulshed by: (Slgnoture) 

I 

i Dote/lime 
k.. 

Remarks Is custody seol Intact 7 Y/N/@ 

9t IV!d~ S&.&b&, \S’C 
” \1 

Rellnqulshed by: (Slgnoture) Dote/Time Received by: (Slgnoture) 

* 
I 



. SAMPLE TRACKIN~,ORM 

Sample # &+ M-C?/ fG> Project # NJ022948dr. r/, 

aample Matrix G/7 Sample Type L,G@ 

Date Sampled d-2 5 9& Time Sampled & : 52 

Logbook # 22 Page# 7/ 

Name of Sampler 2 &H&W . /;y, g&Z%!? 

Sample Description ~kz9 sm//e 

Station # ,,/(r,-/ZQ 

Field VOC Reading / :$M 

Field Rad Readin&, 2 m 

fiX+=zp 

Shipped Airbill # 

I FSL RAD SCREEN 
I 

TCL BNA 
1’ I . ..I-..: 

TCL PEST/PCB 
.y . . . . ::. +-; 

TAL METALS/CN 

I d-LIMONENE, CAFFINE 
. i a - PINENE 

I TCL VOC 

I RADIONIJCLIDES I 

I TOC 

THESHADEDAREASHOULD BE FILLED OUTBYTHESAMPIFMANA~FR ~FFIEI~CAUD~IUP-~~-~E~~~~,~~ 
OUT THE REMAINDER OF THE FORM PRIG 

.- -_ --.--I . ..-. -- . ..-.-.. --... . ..-. .-b” “CL.... baa.” “CIS., J”““L” rlLL 
)R TO SAMPLE DEUVERY TO THE SAMPLE MANAGER. 

!3 




